
Alter bzw.(Körpergewicht)
Säuglinge ab 6 bis unter 12 Monate (ca. 6 – 10 kg)

Kleinkinder ab 1 – 4 Jahre (ca. 8 – 16 kg)
Kinder ab 5 Jahre, Heranwachsende und Erwachsene

Einzeldosis
1,0 ml  6-mal täglich
2,5 ml  6-mal täglich
7,5 ml  4-mal täglich

Tagesgesamtdosis
  6 ml
15 ml
30 ml




